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CERTIFICADO DE PRUEBAS EN FABRICA

CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

13018319

Page / Pagina:

1156

(52) 229 989 1600 fax

Date / Dia: March 16, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order ltem / Orden Cliente - item:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 197047/02
fManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API| SPEC 5L,0CTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

§Dimensions / Dimensiones:
2.875 X 0.276 INCH
73 X7 MM

080

Schedule / Cédula:

Length / Longitud:
19.69/21.33 FT
6.00/ 6.50 MTS

Quantity / Cantidad: 41 Pcs/Pz
866.699 FT
264.170 MTS

6580.804 LB
2985.000 KG

Nominal Weight / Peso Nominal:
7.67 LBIFT
11.41 KG/M

Specimen condition Specimen dimensions Test Y.S. UT.S. Y.SN.T.S Elongation / Alargamiento
Heat N° | Sample N°§ Condicion de la probeta Dimensiones de [a probeta temp | Eul 0.50 %. Req.
Colada N° | Muestra N°® Sc Type Oni Size Area Temp. {Min: 290 Min: 415 Req. Max. Lo Min.
Tipo Tamafo Seccion | ensayc|Max: —- Max: -- -
mm mm2 °C mpa mpa in %
02549 98711 AM Ss L 19.11 X 06.68 129,51 RT 406 536 0,76 2 226

Longitudinal / Longitudinal
ngth / Longitud inicial

AM: As manufactured / Segtin proceso de fabricacion

Min: Minimum / Minimo

Obt: Obtained / Obtenido

X 1000

tion % / Comp

id with electronic signature.
would release a copy

Cu

400

400

Req: Required / Requerido

RT: Room temperature / Temperatura ambiente
~Specimen condi I

[:Condicion de la-probet

U.T.S: Ultimate tensile strength / Resistencia
Y.S: Yield strength / Fluencia
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Date / Dia: March 16, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order item / Orden Cliente - [tem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 197047/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA . BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: . Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-L.245/L.290 PSL1 NORMAL BEVEL
; BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 41 Pcs/Pz : Nominal Weight / Peso Nominal:
2.875 X 0.276 INCH 080 19.69 /2133 FT 866.699 FT 6580.804 LB 7.67 LBIFT
73 X7 MM 6.00/6.50 MTS 264.170 MITS 2985.000 KG 11.41 KG/M

Composition % / Composicién %
X 100 X 1000 X 10000

(o} Mn Si Mo | Cr P S \'2 Nb Ni Cul Sn Al Ti As B Ca N {Col. 1
H Max | 28 | 120 -- 15| 40 ] 30 | 30 | 80 - | 400] 400]| -- - - - - - - 15
Min - 29 | 10 - - - - - - - - - - - - - - - -
HeatN® | SampleN° |P Max | 28 | 120 - 15| 40 | 30 | 30 | 80 - | 400] 400 | - - -~ - - - - 15
Colada N° | Muestra N° Min - 29 10 - - - - - - - - - - - - - - - - - -
02548 98712 P 18 | 77 ] 35 1 [ 15 | 1.1 0 1] 30 | 81 6 21 0 3 0 19 | 46 0 |201] ©

-

UMA Nb+V+Ti “Maximum / Maxi

Sc: Specimen cond|
Var: Variation / Variacion
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ble por cualquier uso ilegal o indebi
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(52) 229 989 1600 fax

Date / Dia: March 16, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order item / Orden Cliente - ltem:
N/A

Customer’s Reference / Ref. del Cliente:
N/A

Manufacturer’s Works Order N° / Confirmacion de Venta:
197047/02

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Super_ﬂcie;
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L, 0CTOBER 1, 2007 B/X42-1.245/1. 290 PSL1 NORMAL BEVEL.

BISELADO NORMAL

Dimensicons / Dimensiones: Schedule / Cédula: Length / Longitud:
2.875 X 0.276 INCH 080 19.697/21.33 FT
73 X7 MM 6.00/6.50 MTS

866.699 FT
264.170 MTS

Quantity / Cantidad: 41 Pcs/Pz

6580.804 LB
2985.000 KG

Nominal Weight / Peso Nominat:
7.67 LBIFT
11.41 KG/M

Standard / Norma:
Heat N° | Sampie N° Result
Colada N° | Muestra N° Resultado
02549 T8711 Good / Bueno

amiento térmico: Pipe / Tubo

scala de Temperatura: nfa

at treatment process / Medio de enfriamento def tratami

‘certiﬁcado original posee impreso el iogo:
la conformidad con e! original haciénd
ley. R
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Date / Dia: March 16, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente:  {Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 197047/02

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA - |BARNIZADO

Standard or Specification / Normas ¢ Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 B/X42-1245/L.290 PSL.1 NORMAL BEVEL

BISELADO NORMAL

§Dimensions / Dimensicnes: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 41 Pcs/Pz Nominal Weight / Peso Nominal:

2.875 X 0.276 INCH 080 19.69/21.33 FT 866.699 FT 6580.804 LB 7.67 LBIFT

73 X7 MM 6.00/6.50 MTS 264.170 MTS 2985.000 KG -|11.41 KG/IM

Supplementary Information
Informacion Suplementaria

Manufactured by TenarisTamsa Fabricado por TenarisTamsa
Steel making process: Fabricacion del acero:
Electric Arc Fumace-Ladle Furnace-Continuous Casting Machine. Horno de Arco Eléctrico-Horno de Afinacio
Fully Killed Steel Acero calmado con aluminio
Material free from Mercury contamination ) Material libre de contaminacién de Mercurio
Not repaired by welding No reparado por soldadura

ctive test. Satisfactory destructivo. Satisfactorio
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Date / Dia: March 16, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. . Customer’s Order tem / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’'s Works Order N° / Confirmacion de Venta:
N/A N/A 197047/02

IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: : Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API| SPEC 5L,0CTOBER 1, 2007 BIX42-1.245/1 290 PSL1 NORMAL BEVEL

) BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 41 Pcs/Pz Nominal Weight / Peso Nominal:
2.875 X 0.276 INCH 080 19.69/21.33 FT 866.699 FT 6580.804 LB 7.67 LB/FT

73 X7 MM 6.00/6.50 MTS 264.170 MTS 2985.000 KG 11.41 KG/M

Average length per pipe Nominal weight per pipe
Longitud promedic por tubc Pesc nominal por tubo
(ft) (m) (Ib/it) (kg/m)
21.139 6.443 7.593 11.3
This Is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with i de: idofabricado, muestreado, ensayado e inspeccionado de

purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.
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